8008 mzRE

AUTOMATIC MOLD SEWING MACHINE

TR

PARTS BOOK




H K

CONTENTS

Lo By A 1
FRAME & MISCELLANEOUS COVER COMPONENTS

P ot N 1 3
MAIN SHAFT & NEEDLE BAR COMPONENTS

3 R A (L), 5
PRESSER MECHANISM & PRESSER VARIABLE COMPONENTS (1)

4 R I (). 7
PRESSER MECHANISM & PRESSER VARIABLE COMPONENTS (2)

B R I 9
AUXILIARY PRESSER MECHANISM & MARKER PEN COMPONENTS

6. A 11
TENSION RELEASE & THREAD TENSION COMPONENTS

T R T (L 13
LOWER SHAFT TRIM THREAD COMPONENTS

8. N B () 15
LOWER SHAFT TRIM THREAD COMPONENTS

2= 1 17
LUBRICATION COMPONENTS

10, XY R (L. 19
FEEDING COMPONENTS (1)

L X Ya R R (2. 21
FEEDING COMPONENTS (2)

L2 X VIR (3. 23
FEEDING COMPONENTS (3)

S ) U 25
PNEUMATIC ~ COMPONENTS

L R T, 27
BIG SEWING BED COMPONENTS

Lo L, 29
MACHINE STAND COMPONENTS

16, B 31

ACCESSORIES ~ COMPONENTS



LBk APEEER AT




Lk ShgEfRAE

FRAME & MISCELLANEOUS COVER COMPONENTS

rNThO% Paﬁ:io. e DESCRIPTION %ﬁ%
1 10003049  |424T M4 L=12 SCREW M4 L=12 4
2 20019783  [900HL5% J5 B M BACK COVER 1
3 20019785  [900#L7% b J5 5 w1 TOP COVER REAR 1
4 10008776  |#24T M5 L=12 SCREW M5 L=12 4
5 20019686 | [ 52 & FIXED BASE 1
6 10003142 |44 M8 L=25 SCREW M8 L=25 2
7 20019787  [$R{E Gk R MOUNTING BASE 1
8 20019687 | [# 5z Ji CALMP 1
9 10003093  |#8%] M8 L=20 SCREW M8 L=20 2
10 10002232  |#24T M8 L=14 SCREW M8 L=14 1
11 10011232 |44 M6 L=6 SCREW M6 L=6 1
12 10008776  |4R%] M5 L=12 SCREW M5 L=12 5
13 20019786 900175 LAl 26 MH £ TOP COVER FRONT 1
14 10001033 |84 M3 L=10 SCREW M3 L=10 2
15 10000927 |3. 2% [l WASHER 3.2 2
16 10048784 | HAHHi#R OPTICAL SCANNER 1
17 20019685 |9 85 2 55 Ji MOUNTING PLATE 1
18 10005139 |44 M5 L=12 SCREW M5 L=12 2
19 10039125 | FEHES -3 €A PRESS FOOT FRAME SWITCH (YELLOW) 1
20 10037725 | BEEIFR (L) STARTING SWITCH (GREEN) 1
21 10028708 | 2EIFK STOP SWITCH (RED) 1
22 10003101  |#24T M5 1=8 SCREW M5 L=8 1
23 10003101  |#24T M5 L=8 SCREW M5 L=8 1
24 10009103 |24 M4 L=16 SCREW M4 L=16 1
25 10009103  |#24T M4 L=16 SCREW M4 L=16 1
26 20013334 [iEHE4 )5 5K LEFTWARD COVER 1
27 10000090 | #E5h 484 2 RUBBER PLUG 3
28 10010587 |#5A%%E RUBBER PLUG 1
29 10001099  |#% /i %€ RUBBER PLUG 1
30 10000090 | #E5h %4 2 RUBBER PLUG 2
31 20012639  [IEAEHLIER FACE COVER 1
32 TAIAR 256 1 FACE PLATE 1
33 10008776  |WR%] M5 L=12 SCREW M5 L=12 1
34 10008776  |#24T M5 L=12 SCREW M5 L=12 1
35 10011099  |#% k%€ RUBBER PLUG 2
36 10000563  |#24] M4 L=5 SCREW M4 L=5 2
37 10055858 | 7507 £k 4 ARM THREAD GUIDE LEFT 1
38 10009691 |4 SM9/64” X 40 1.=10 SCREW SM9/64” X 40 L=10 2
39 10011139 | F£k# ARM THREAD GUIDE DOWN 1
40 10010668  |#24T SM11/64” X 40 SCREW SM11/64” X 40 1
41 10009471 |4&EE M4 NUT M4 1
42 10049613 | Zk4hy s ARM THREAD GUIDE FIXED BASE 1
43 10049614 | £k%y ARM THREAD GUIDE 1
44 10051477 | ZREJEBRET M3.5 L=3 SCREW M3.5 L=3 1
45 10054891  |/)NHL e 2k R 2A A ELECTRONIC THREAD CLAMP DEVICE 1
46 10011099  |#ki %€ RUBBER PLUG 1
47 10008940 |4 k4 ARM THREAD GUIDE RIGHT 1
48 10011143  |#8%] SM9/64” X 40 SCREW SM9/64” X 40 4
49 20014983  [750Bk LA BH THREAD TAKE-UP LEVER COVER 1
50 10027270  |#% %€ RUBBER PLUG 1
51 10011200 | Lid2kH ARM THREAD GUIDE UP 1
52 10011158 |#24T SM15/64” X 28 SCREW SM15/64” X 28 3
53 10011145 | AR 2R AR SINGLE-HOLE THREAD EYELET GUIDE 1
54 10054890  |WL3Kk4T_6M LED LAMP 1
55 10053019 | WLKHEBHAT 2M LED LAMP 1
56 10024992 | HEHEMR S HE SUPPORT PILLAR 4
57 10009103  |HR4T M4AX 16 SCREW M4 L=16 4
58 HLLFEHAR SIGNAL SWITCH BOARD 1




2. bHh. EHARELE

-

ﬁm'
44 — .




EHh AT

MAIN SHAFT & NEEDLE BAR COMPONENTS

’Eo% Paﬁio. e DESCRIPTION %ﬁ%
1 10001943 |#24T M5 L=20 SCREW M5 L=20 4
2 10000260 |#M8]5. 2X9.8X 1 WASHER 5.2X9.8X1 4
3 FE 4L MAIN SHAFT SERVO MOTOR 1
4 10009187 |#24T M6 L=8 SCREW M6 L=8 6
5 10012615  |HEEh%S (1) COUPLING (1) 1
6 10011227 | B4 a8 AR R COUPLING RUBBER 1
7 10012613 |Hcihas (2) COUPLING (2) 1
8 10049904 | _L&EhFEIG RS UPPER SHAFT TENSION PULLEY ASM 1
9 10029408  |%7K 6022VVNR BEARING  6022VVNR 1
10 10010678 |W24T SM15/64” X 28 1=8 SCREW SM15/64” %28 L=8 6
11 10014362 |Hhi7& & BEARING_BUSH 1
12 10050517  |%h7& 600477 BEARING 600477 1
13 10040925 | HhA&ATE BEARING_BUSH 1
14 10055051 |800_k-# MAIN SHAFT 1
15 10050133 | Pk MAIN SHAFT BALANCER 2
16 10014332 | 5P e [ e ik BALANCER FIX PLATE 1
17 10011644 |#24T M5 L=13 SCREW M5 L=13 2
18 10027407 | % B GEAR_B 1
19 10010678 |#24T SM15/64” X 28 1=8 SCREW SM15/64” X 28 L=8 4
20 10021312 |Ui%E A GEAR_A 1
21 10027277 |HHE NEEDLE FEED SHAFT METAL 1
22 10011242 |3 SPRING 1
23 10027278 | F4eHh HANDWHEEL SHAFT 1
24 10006073 |44 SPRING PIN 1
25 10011603 | F4 HANDWHEEL 1
26 10011225 |424] M6 HANDWHEEL ~SETSCREW M6 1
27 10051864  |fhA44F 6004 BEARING 1
29 10010082 |H24T SM9/32” X 28 1=16 SCREW SM9/32” X 28 L=16 1
30 10005020 |BEZ] SM1/4”X40 L=6 SCREW  SM1/4” X 40 1=6 2
31 10012607  |&1HF AfA% COUNTER ~ WEIGHT 1
32 10010545 |W24T SM9/32” X 28 1=15 SCREW  SM9/32” X 28 L=15 1
33 10011622 |#HE 8X15X0.7 WASHER 8X15X0.7 1
34 10038440 | PREFT4L1F THREAD_TAKE_UP_COMPL 1

<HT-01>

35 10049935 | XMUATFEBRLEAT 4142 THREAD_TAKE_UP_COMPL 1

<HF-02>

36 10012162  |W24T M4 L=5 SCREW M4 L=5 2
37 10011194 & AT Bedig B SLIDE BLOCK 1
38 10037240  |%FFF i HLAE NEEDLE BAR METAL GREASE COVER 1
39 10050541 |W24T SM3/16” X 28 1=12 SCREW SM3/16” X 28 L=12 2
40 10010587 | ¥ % RUBBER  PLUG 1
41 10027276  |&HAT 4% NEEDLE_BAR_METAL 1
42 10031678 |44 Fr NEEDLE_BAR_METAL_GREASE_COVER 1
43 10010590 |41 AFiERAE NEEDLE BAR CONNECTING 1
44 10030286  |HZ4T SM9/64” X 40 1=6 SCREW  SM9/64” X 40 L=6 1
45 10040641  |&HAF CEAD NEEDLE BAR 1
46 10040642  |&H4T NEEDLE BAR 1
47 10027275  |&HFF F & NEEDLE_BAR_LOWER METAL 1
48 10000237 |4 HFk4 THREAD GUIDE 1
49 10010588  |WZ4T SM1/8”X44 1=4.5 SCREW SM1/8” X 44 1=4.5 1
50 10053820 |#LEF DPX5 10%# NEEDLE DPX5 10# 1
51 10049763 | M5 SPRING 1
52 10049764 | £ AT EL 01l _FELT PAD 1

-01/NFERR  —02 KTER




3. R A (1)

%
m||&w

<
«
S




TR IR (D

PRESSER MECHANISM & PRESSER VARIBLE COMPONENTS

1 10027282  |fw-Lake ECCENTRIC ~CAM 1
2 10009187  |424T M6 L=8 SCREW M6 L=8 2
3 10030861 |44 RETAINING RING 2
4 10027336 | #ufE 28.5X 35X 1 WASHER  28.5X35X1 2
5 10022863  |MZ4T M6X0.75 L=6 SCREW M6X0.75 L=6 1
6 10027280 | AT CRANK  CONNECTING ROD 1
7 10029000  [EhA& NEEDLE BEARING (1)
8 10029001  |V& %l Hli& NEEDLE BEARING 1
9 10029002 |4 h& NEEDLE BEARING (1)
10 10029003  [FEhA& NEEDLE BEARING (1)
11 10000642 | & RHIA]5 i A FORKED ~LINK 1
12 10009008 |24 M6 L=16 SCREW M6 L=16 1
13 10009654 |JF 4 6 E-RING 6 2
14 10027283 |44 CONNECTING ~ SHAFT 1
15 10027284 |HhE BUSHING 1
16 10027286  |K Mg RUBBER  PLUG 2
17 10027285 | F AT FR 18 47 iAW b PRESSER  WAVING SHAFT 1
18 10040151 |4l BUSHING 1
19 10000479 | H BT FE 1T A ADJUSTING ARM 1
20 10011232  |424T M6 L=6 SCREW M6 L=6 3
21 10000632 |12 5} ADJUSTING NUT 1
22 10000480 |#[E 6 WASHER 6 1
23 10027288  |iEFT INTERMEDIATE PRESSURE LINK A 1
24 10027287 |WRET SM15/64” X 28 SCREW  SM15/64” X 28 1
25 10027289 |44 M6 SCREW M6 1
26 10027307 |48 10.4X19X2 WASHER ~ 10. 4X 19X 2 1
27 10027331  |#2F+-SHAL1E PRESSURE VARIABLE PLATE ASM 1
28 10027308  |Efrkh LOCATING SHAFT 1
29 10027302  |424T M6 SCREW M6 1
30 10027301 | IR T+ S s B SLIDE BLOCK 1
31 10009868  |424T M4 L=8 SCREW M4 L1=8 2
32 10027293 | HALF R SPRING LOCATING PLATE 1
33 10027303 |4&4T M6 SCREW M6 1
34 10027300 | MR TH S HIET INTERMEDIATE PRESSURE LINK B 1
35 10012830 |#M 6.2X10.3X1.2 WASHER  6.2X10.3X 1.2 1
36 10027299  |424T M6 SCREW M6 1
37 10027298 | R LT &N INTERMEDIATE PRESSURE LINK C 1
38 10000482 | B HEIZET HINGE ~ SCREW 1
39 10000483 |44 THRUST  COLLAR 1
40 10013590 |WZ4T SM11/64” X 40 L=4 SCREW SM11/64” X40 L=4 2
41 10027290 | MHAT R IEAT INTERMEDIATE PRESSURE LINK D 1
42 10000481  |WR4T SM15/64” X 28 SCREW SM15/64” X 28 1
43 10000520 | JT3kIB4T SM11/64”X40 L=4 |SCREW SM11/64” X40 L=4 2
44 10027291 | FERIAFTEAIHR L POSITIONING LINK 1 1
45 10027292 | FEJHIAAT S AR 2 POSITIONING LINK 2 1
46 10027294 |33 SPRING 1
47 10034528 |1 JEUBAT PRESS ADJUSTING SCREW 1
48 10034529 | JE b8 BF PRESS ADJUSTING NUT 1
49 10000636 | &I & S AT PRESSER GUIDE BAR 1
50 10000522 | &I 5 5% PRESS ADJUSTING SPRING 1
51 10027305 |EAF S5 PRESSER BAR GUIDE BRACKET 1
52 10027304 |$2THK LINK CONNECTING PLATE 1
53 10000380  |#25T SM11/64” X 40 L=18 SCREW SM11/64”X40 1=18 1
54 10000387  |IB4T SM9/64” X40 L=13.5 SCREW SM9/64” X40 L=13.5 1
55 10041860  |JEAF CHAD PRESSER  BAR 1
56 10041861 | EAF PRESSER  BAR (1)
57 10054261 | EAF4HE PRESSER  BUSHING 1
58 10000489 | /LA INTERMEDIATE ~PRESSER 1
59 10000487 |45 48 FINGER GUARD 1
60 10011680 |#4[& 4.6X9.7X0.8 WASHER 4. 6X9.7X0.8 1
61 10010650  |IB4] SM9/64” X40 L=10.5 SCREW  SM9/64” X40 L=10.5 1




4. R BB (2)




ISR (2

LOWER SHAFT TRIM THREAD COMPONENTS

?0% Paﬁio. 27 DESCRIPTION %{f
1 10009103  |424T M4 L=16 SCREW M4 L=16 4
2 Hp R A5 ik AL STEPPING MOTOR 1
3 10027319 | LA MOTOR BRACKET 1
4 10002028 |424] M6 L=20 SCREW M6 L=20 2
5 10012014  |W24T M5 L=4 SCREW M5 L=4 12
6 10027317 | BcAhas COUPLING 2
7 10027318 | Wkhhas % el RUBBER RING 1
8 10027314 |#hE BUSHING 1
9 10009868 |4 X SHZ4T SCREW M4 L=8 2
10 10027297  [iHEE4E OIL FELT PAD BRACKET 1
11 10027296 | &L OIL FELT PAD 1
12 10027315 | He BRI T 22 F- B PRESSER  VARIABLE SHAFT 1
13 10027316 |54 A GEAR A 1
14 10028805 |4 B GEAR B 1
15 10027320  |#%4 P8l THRUST COLLAR 2
16 10007147 | Ba ) HE Sy 3k bk BEARING 1
17 10007241 |4 Jy Bkl A4 THRUST COLLAR 2
18 10000212 |8. 534 WASHER 1
19 10055042 |#h%E BUSHING 1
20 10048177 |#hE BUSHING 1
21 10027312 |fhwCodil ECCENTRIC ~ SHAFT 1
22 10011232  |424T M6 L=6 SCREW M6 L=6 5
23 10027310 | RIS T PRESSER  VARTABLE LINK 1
24 10027311  |424T M6 SCREW M6 1
25 10030834 |124] M6 SCREW M6 1
26 10010193  |424T M4 SCREW M4 1
27 10027309  |hEL OIL FELT PAD 1
28 10003582 |7k F608ZZ BEARING F60877 2
29 10026837 | IE R EE 8 WAVED WASHER 8 1
30 10027321 | JEBIMEE LIFTING CAM 1
31 10011232  |#24T M6 1L=6 SCREW M6 L=6 2
32 10027334 | FUMLAL IR A 41k SENSOR SLIT ASM 1
33 10009654 |ERLI4FE 6 E-RING 6 1
34 10027323 |46 RIS AL E AR SPRING LOCATING PLATE 1
35 10000355 |#24T M6 L=8 SCREW M6 L=8 1
36 10027326 |3a%E SPRING 1
37 10003657 | ™i5e M BhHh & CAM  FOLLOWER 1
38 10027325 | /R BIGKS)EE LIFTING LINK 1
39 10027328 |3 WASHER 1
40 10027324  |#h%E BUSHING 1
41 10000434 |#FE 11.2X16.3X1 WASHER 11.2X16.3X1 1
42 10027364 | EALEH LOCATING ~SHAFT 1
43 10001239 |HAMRE] M4 1L=6 SCREW M4 L=6 2
44 10027335 | o 5 B SR 2% 22 B SENSOR  INSTALLING BASE 1
45 1 K28 SENSOR 1
46 10000984 | ZH & 0R%] M3 1.=8 SCREW M3 L=8 1




i

5. il Bl s B




e By R A AUXILIARY PRESSER MECHANISM COMPONETS

?O% Paf‘tﬁ?—l\lo. K DESCRIPTION %ﬁt%
1 10055187 |4 fh He J <o 3] 522 A CYLINDER PLATE 1
2 10001948 |#24T M5 1=10 SCREW M5 L=10 2
3 10039466 |4 B & <A CYLINDER 1
4 10052378 |k TIE-IN 2
5 10005537 [524[E SPRING WASHER 5 6
6 10012318 |53 [E WASHER 5 6
7 10013883 [MR4T M5 L=12 SCREW M5 L=12 8
8 10003165 |#24] M5 1=10 SCREW M5 L=10 2
9 10055186 |4 B & A 224 3 CYLINDER PLATE 1
10 10054986 |4 B s JAIZH £ AUXTLTARY PRESSER FOOT 1




6. FAZRERAF

11



FAERHLAE

TENSION RELEASE & THREAD TENSION COMPONENTS

?O% Paf‘tﬁ?—l\lo. K DESCRIPTION %ﬁt%
1 10010678  [424T SM15/64” X 28 SCREW SM15/64” X 28 1
2 10054295 |4 Bk THREAD TENSION ELECTROMAGNET 1
3 10039435  [#24T SCREW 1
4 10037581 | JeLki24T SCREW 1
5 10049905  [iZ APk Lk 315 SPRING 1
6 10049376  |8{%H LOCK PLATE 1
7 10012730  [424T SCREW 2
8 10005489 [ £& MR THREAD TENSION DISK 2
9 10004625  [#AZHR THREAD TENSION DISK PRESSER 1
10 10004626 |35 SPRING 1
11 10004633 | FeLkil ZhiR ROTATING STOPPER 1
12 10004783 [ Fe LR IRRELA 14 THREAD TENSION NUT 1
13 10000541  |FLR AT LEAR THREAD GUIDE 1
14 10004666 [424T SM15/64” X 28 SCREW SM15/64” X 28 (€D
15 10004393 [ THREAD TENSION DISK (2)
16 10004669 |3 SPRING [@D)
17 10004664 [MARE SM1/4” X 40 SCREW  SM1/4” X 40 [@D)
18 10011493 |Je2k 414 THREAD TENSION 1 ASM 1
19 10049374 [J&JS 4 SENSOR CABLE 1
20 10002471 |t HLLE WIRE 1250
21 10002917 [#84T M2.5 L=6 SCREW M2.5 L=6 2
22 10050978 | fL/R A Ah A2 Fr BUSHING 1




7. N A BT E A (1)

360
37— 35

83 —86 i 90

13



e BT (1)

PRESSER MECHANISM & PRESSER VARIBLE COMPONENTS

TO% Paﬁi& 2k DESCRTPTTON ?’Zﬁ%
1 10054088  |#li7K62/2277 BEARING 62/2277 1
2 10040825  |fliz& A& BEARING SUPPORT 1
3 10010678  [SM15/64” X 28H24T SCREW SM15/64” X 28 2
4 10037786 | k-4 D TIMING BELT 1
5 10002020 (M8 X 404247 SCREW M8 L=10 1
6 10027837 |ikE#E TENSION PULLEY 1
7 10050517 (600477 BOM %l &K BEARING 600477_BOM 2
8 10007916 2048 RING 20 1
9 10051566 |46 [t T 5 LOWER SPROCKET 1
10 10009187 M6 X SHZ4T SCREW M6 L=8 2
11 10025881  [6204NR-2RS_BOM %k BEARING 6204NR—2RS 1
12 10055052 | Faréeim SHAFT 1
13 10037694  |#h74t % BEARING SUPPORT 1
14 10037722  |#fi7K690477NR BEARING 69047ZZNR 1
15 10012533 |3t OIL SEAL 1
16 10008862  [SM1/4” X 40424T SCREW SM1/4” X 40 2
17 10012462 |54 GEAR 1
18 10012538 | vmidf OIL SEAL 1
19 10025882 |7 6004NR-2RS_BOM BEARING 6004NR—-2RS 1
20 10037694  |fh&A & BEARING SUPPORT 1
21 10008862  [SM1/4” X 404247 SCREW SM1/4” X 40 2
22 10012554  |i5%e GEAR 1
23 10012423 |yt OIL SEAL 1
24 10026221 690177 BOM4 & BEARING 6901-77 1
25 10012014 M5 X 44247 SCREW M5 L=4 2
26 10049842 | T 45 il AR P4 1 RING 1
27 10040498 |k SHAFT 1
28 10010063 [Jts OIL WICK 1
29 10000457 | JiEdz B 45 %T O Pl 0-RING 1
30 10010064  [SM3/16" X 32424T SCREW SM3/16" X 32 1
31 10023739 BYZE M A THREAD TRIMMER CAM WASHER 2
32 10013465  [424%] SM1/4” X 40 SCREW  SM1/4” X 40 2
33 10010736  |BYZR M4 THREAD TRIMMER CAM 1
34 10013029 |yt OIL SEAL 2
35 10008779 |k JOINT 2
36 10054194  [#24TM8 X 1 SCREW M8 X 1 1
37 10014386 | fF e % PLUNGER  SPRING 1
38 10012609  [#:% PLUNGER 1
39 10054060 900 RihAT2s FRONT BUSHING 1
40 10051727  |750%) JI 4R Ra s GASKET 1
41 10009037  [#24T M4 L=12 SCREW M4 L1=12 2
42 10047445  |750%5h JJ 42 KNIFE BRACKET MOUNTING BASE 1
43 10011588  [#24] SM11/64” X 40 SCREW ~ SM11/64” X 40 2
44 10048231  |3hJ]_ K2 ROUND  KNIFE 1
45 10040497  |#h7)%8 ROUND KNIFE BRACKET 1
46 10009626  [I24] M3 L=4.35 SCREW M3 1=4.35 3
47 10013026 | JJ4LIEMR KNIFE HOLDER 1
48 10009471  |42FF NUT 1
49 10054058 (900 77 FEE 4+ H i SQUARE NEEDLE PLATE 1
50 10009520 [#24] M5 =25 SCREW M5 [=25 2




8. N S BY LA (2)

360
37— 35

83 —86 i 90

15



Il e BT 2R AT (2)

PRESSER MECHANISM & PRESSER VARIBLE COMPONENTS

81 10039877
82 10010373
83 10041951
84 10009601
85 10041944
86 10011421
87 10042100
88 10010066
89 10011584

BC-DBM (1) -NBL1#R 7
B2ET SM11/64” X 40
i A

BZET SM9/64” X 40
E TR

ET]

SEJJH

B2ET SM11/64” X 40
Va2

BOBBIN CASE

SCREW SM11/64” X 40
BOBBIN CASE HOLDER

SCREW  SM9/64” X 40

FIXED KNIFE PLATE

FIXED KNIFE

FIXED KNIFE GASKET
SCREW ~ SM11/64” X 40
DISPART THREAD SHUTTLE

To% “ﬁio Ey i DESCRIPTION %{E
51 10037705 |89£E S HT AIR CYLINDER 1
52 10052378 [ &k HOSE ELBOW 2
53 10037640  |BYLRSHT 4k CYLINDER KNUCKLE 1
54 10011650 [#FE 8.2X15X2 WASHER 8.2 X 15X 28.2 1
55 10014460 [#p8 8.2 WASHER 8.2 1
56 10009654  [#4k8 6 E-RING 6 1
57 10008862  [#2%T SM1/4” X 40 SCREW ~ SM1/4” X 40 1
58 10039207 P2k ™ F6 H A 2H 1 TRIMMING CAM CRANK  ASM 1
59 10011697 1 7J3Xzh 4 TRIMMING ~ SHAFT 1
60 10008812 |4 SPRING 1
61 10014196 |15 5 SPRING  COVER 1
62 10013008 |#fE 8.2 WASHER 8.2 1
63 10014462 |4hE BUSHING 1
64 10013044 | JJHEEAT KNIFE SHAFT CONNECTING BAR 1
65 10026142  [#24T SCREW 2
66 10013007 [PR334k TRIMMING CRANK  SHAFT 1
67 10013027  |#h& BUSHING 1
68 10013024 |#h%&E BUSHING 1
69 10013010 [H0ZRIREN A L 5hEe Crank Block 1
70 10013013 (D)4 0Kh HiAN TRIMMING ~ CRANK 1
71 10009818  [424%] SM3/16” X 32 SCREW  SM3/16” X 32 1
72 10028226 |35 SPRING 1
73 10000863  [#24T M4 L=12 SCREW M4 L1=12 2
74 10038523  |BYLZRfi EE AR FIXED PLATE 1
75 10041780  [iEMEZE /Nl AR SMALL NEEDLE PLATE 1
76 10053634  [124T SCREW 2
77 10040655  |UE4T SCREW 4
78 10054045 (9005 FE4T AR SQUARE NEEDLE PLATE 1
79 10041772 [HSM-BIHTR g2 HOOK 1
80 10039875  [#Rits BOBBIN 1
1
1
1
1
1
1
1
1
1
1

90 10013154

P 9X4.5X0.8

WASHER 9 X 4.5X0.8




9. T R

17



i A

LUBRICATION COMPONENTS

1 10049823  |mAHLH1E OIL TANK 1
2 10027286 |t % RUBBER PLUG 1
3 10001239  |42&T 2014 SCREW ASM 5
4 10022469  |JheE SPRING CLIP 1
5 10007800 | & 3X &5y OIL TUBE $3X &5 1,500
6 10014461 6. 5X 2074 0-RING 3
7 10007806 | & 8X & 104 0IL TUBE $8X ¢10 200
8 10013048 |3 % SPRING 4
9 10008783  |SM5/16” X 24424T SCREW SM5/16” X 24 2
10 10054296 | E AR 41 SWITCH 1
11 10053851 |PAL. 6 X 6424T SCREW 2
12 10009195  |M4 X 7. 804E4T SCREW M4 1=7.8 6
13 10037679 | EEA4H B COVER PLATE 1
14 10038525 | ihe A mARk B PLATE 1
15 10007800 | 3% & 54 OIL TUBE $3X ¢5 350
16 10007796 | d4X b6y OIL TUBE $4X $6 650
17 10012160 |33 SPRING 2
18 10008943  |#5 % RUBBER PLUG 1
19 10008780 | iniHiAf OLI FILLER CUP 1
20 10054049  |/NAR4E BRACKET 1
21 10000863 |M4 X 12624T SCREW M4 1=12 1
22 10010517  [JWE AR OIL REGULATING VAVLVE 1
23 10008779  |JhE K JOINT 3
24 10000567 | &I 17 O &l 0-RING 1
25 10000566 | = 15 FF REGULATING ROD 1
26 10007806 | & 8X & 107 OIL TUBE $8X ¢ 10 500
27 10054223  |Wh & =@ 4k T-JOINT 1
28 10007096  |M5 X 10484T SCREW M5 L=10 4
29 10048826 | Vi A M OIL LEVEL LABEL 1
30 10005291  |/NmiAE 4L SMALL OIL TANK 1
31 10006185 | JHARZH A4 OILCAN ASM 1
32 10005041 |M4 X 10 7N # [ Sk dZ 44 SCREW M4 L=10 4
33 10048780 |k JOINT 1
34 10050949 |Vt Ft Hit B 1) 2 285 R MOUNTING PLATE 1
35 10007806 | & 8X & 1034 OIL TUBE $8X & 10 300
36 10050201 |4} B3 4 it JOINT 1
37 10042039 [2KW03-08 Hi. fi & SOLENOID VALVE 1
38 10050200 | # I5} P38 £ By JOINT 1




1 (1)

o
ya
H

10. X-YiZk}

19



X-YIERLE

FEEDING COMPONENTS

?0% Pafl;%—ll\lo. Ey N DESCRIPTION %‘%
1 10050893  |Fhfir 4247 A SHOULDER SCREW A 2
2 10054012  [AfL#Ek CYLINDER JOINT 2
3 10050999 [ HTKCQ2D20-10DM AIR CYLINDER 2
4 10052379 |#%3k PC04-M5 JOINT 4
5 10050899 | A /N £ TSk R4ET SCREW 4
6 10009502 |8 JE WASHER 8 2
7 10010804 |8. 234JH WASHER 8. 2 2
8 10050897 AL CYLINDER PEDESTAL 2
9 10001948  |#24T M5 L=10 SCREW M5 L=10 4
10 10054029 |SZ4¥4RB BRACKET B 1
11 10054030  |SZH¥ARA BRACKET A 1
12 10050894  |#h{7424TB SHOULDER SCREW B 2
13 10052018  |3E#T CONNECTING ROD 2
14 10050889  [#Ezh 4K A CRANK LEFT 2
15 10008862 |W24T SM1/4” X 40 SCREW SM1/4” X 40 8
16 10050888  [#zh i A CRANK RIGHT 2
17 10009467  |M54E £} NUT M5 4
18 10051000 |%h7&MF128 BEARING 8
19 10052017 |44 a4 14 18 THRUST COLLAR 2
20 10012162 |4R4T M5 L=5 SCREW M5 L=5 4
21 10050892  |EAIFEF CRANKSHAFT 4
22 10003582  [F6087ZZ#iK BEARING 8
23 10053586  |IERl5E GUIDE WHEEL 4
24 10052016 | 3640 44 PIN 2
25 10050898  [4Z4T SCREW 4
26 10039654 |4Z4T M3 L=16 SCREW M3 L=16 4
27 20018354 |EF% OUTER CASE 2
28 10001513  |424T M3 L=6 SCREW M3 L=6 6
29 10051740 |3#K COVER PLATE 2
30 10054021  |900:% f} Ja FEEDING STRUCTURE 1
31 10050130 |43k PT04-M5 JOINT 9
32 10054462  |KCQ2B16-5DM fiL AIR CYLINDER 4
33 10054455 |35 HA MOUNTING PLATE A 4
34 10002991 |48 WASHER 4 36
35 10002954 |48 WASHER 4 36
36 10009103 [#24] M4 L=16 SCREW M4 L=16 24
37 10054452 |JE'%£EB PRESSING BLOCK 4
38 10005692 |424T M4 L=10 SCREW M4 L=10 12
39 10052200 |44 PIN 2
40 10040655  |424T SCREW 2
41 10054523 4B AR S 512 ALUMINUM PROFILE GUIDE 1
42 10052378 |k JOINT 3
43 10054738 |A L AIR CYLINDER 2
44 10054456 | % %EHB MOUNTING PLATE B 2
45 10054451 [ HLgEsk CYLINDER JOINT 3
46 10054453 4R E HINGE SEAT 2
47 10039656 |W24T M4 1L=8 SCREW M4 L=8 6
48 10003248 | 344 E-RING 3 8
49 10000413 [5X 15. 555 4Y SHORT PIN 4
50 10054454 |92 CLAW HOOK 2
51 10055383 |4tk S AR SUPPORT PLATE 1
52 10056198  [9003E4EFCHR TOWLINE FIXED PLATE 1
53 10009468 |35 [E WASHER 3 2
54 10000927 |3. 2344 WASHER 3.2 2
55 10037199 ¥k} %E TOWLINE 1
56 10009667  |M3 X 6H24T SCREW M3 L=6 1
57 10051846  |W24T SCREW 2
58 10055067 | X[l &I ERAR X SENSOR MOUNTING PLATE 1
59 10054218 | BRUE Jo A Jek a5 42 MOUNTING PLATE 1
60 10000984  |4Z4T SCREW 2




1 (2)

o
ya
H

11. X-YiEk}

21



X=YiERE AL (2)

FEEDING COMPONENTS

?o% Paﬁio' 4 FR DESCRIPTION %{f
1 10006118  |484T M5 L=25 SCREW M5 L=25 4
2 10012318 |5#4[E] WASHER 5 4
3 10005537 |5l (GB/T93-1987) WASHER 5 4
4 X s PR PR 0 13 HEAL STEPPING MOTOR 1
5 10005109 |14 %) WASHER 14 3
6 10003684 |51101%f7#& BEARING 1
7 10053328 |V Esh e Y-DRIVE GEAR 1
8 10011232 [#24T M6 L=6 SCREW M6 L=6 2
9 10009787  |6202ZZNRA 7k BEARING 2
10 10053998 |900Y [ [F] 4 46 Y-SYNCHRONOUS PULLEY 2
11 10004949  [#24T M5 L=8 SCREW M5 L=8 4
12 10028167 |%hzk 60027ZZNR BEARING 2
13 10054111 |900Y [ 3R 2 4l Y-DRIVE SHAFT 1
14 10050756 | shikFe Y-DRIVEN GEAR 1
15 10011232  |W84T M6 L=6 SCREW M6 L=6 2
16 10054087  |%h7k_F689Z7Z BEARING 4
17 10009103  |#24T M4 L=16 SCREW M4 L=16 6
18 10054044  |X[ [R5 4 X-TIMING BELT 2
19 10054020 | X[ [\ 45 4 4 X-DRIVEN SHAFT 2
20 10053995  |X[af&sh H vi%e X-DRIVEN GEAR 2
21 10012162 |484T M5 L=5 SCREW M5 L=5 4
22 10010958 |W24T M5 L=14 SCREW M5 L=14 4
23 10054057 | 900 FEHK PLATE 2
24 10001239 W24 414 SCREW 2
25 10054010 |V [ A& AR A AR DETECTION PLATE 1
26 10009195  |M4 X 7. 804Z4T SCREW M4 L=7.8 4
27 10054112 |5 COVER PLATE 2
28 10050960 |V [ U %6 i B LINOLEUM 2
29 10054031 | X[ i ¢ H il X OIL SUMP 2
30 10053996 | XM %EHH 2
31 10010958 |W24T M5 L=14 SCREW M5 L=14 16
32 10005537  |5#[&E (GB/T93-1987) WASHER 5 16
33 10000480 |64 [ WASHER 6 8
34 10009469 |53 & WASHER 5 8
35 10054001  |900Y [ [/ 25 ## & MOUNTING SEAT 2
36 10003164  |M5 X 16H24T SCREW M5 L=16 16
37 10005537 |5l (GB/T93-1987) WASHER 5 16
38 10012318 |5#[E] WASHER 5 16
39 10054002  |900Y [ [7] 2547 AR PRESS PLATE 2
40 10012162 |484T M5 L=5 SCREW M5 L=5 4
41 10053994  |X[al FEHLE Vi%e X-DRIIVE GEAR 2
42 XL STEPPING MOTOR 2
43 10002954 |43 [ WASHER 4 8
44 10002991 |4 %4 [E] WASHER 4 8
45 10000381 |M4 X 2024T SCREW M4 1.=20 8




1 (3)

o
ya
H

12. X-YiEk}

23



X=YI& R (3)

FEEDING COMPONENTS

?o% Paﬁio' 4 FR DESCRIPTION %{f
46 10003576 |6000Z7%h & BEARING 4
47 10050883 |7k &4k TENSIONING PLATE 4
48 10012162 |484T M5 L=5 SCREW M5 L=5 8
49 10009467  |48EE M5 NUT M5 2
50 10053997  [9005k X #h TENSIONING SHAFT 4
51 10054000 |9005K &2 TENSIONING SHAFT 2 2
52 10003100  |424T SCREW M5 L=35 2
53 10000480 |6 [E] WASHER 6 2
54 10054003 |900Y [i 7] 2545 M B4 Y-DRIVEN GEAR 2
55 10053999  |9007K "% i TENSTIONING PLATE 2
56 10003141 |#24T M5 L=20 SCREW M5 L=20 6
57 10000984  |#24T SCREW 1
58 VAL RS T B R B Y SENSOR 1
59 10050943  |Y[afE /K28 T HEAR SENSOR MOUNTING PLATE 1
60 10000342 |W2%T M4 L=10 SCREW M4 L=10 2
61 10052226 | SELBRALER LIMIT BLOCK 4
62 10003162  |#24T M5 L=12 SCREW M5 L=12 8
63 10003141  |W24%T M5 L=20 SCREW M5 L=20 28
64 10054011 |EHZ&SH LINEAR GUIDE RAIL 2
65 10054063 [9007F LA [F) 45 SYNCHRONOUS BELT 5, 020
66 10054032 |V [ 56yl 0TL SUMP 1
67 10009457  |424T SCREW 8
68 10055677 | FF NS b} i % TOWLINE 2
69 10000984  |#24T SCREW 2
70 10053588 | HIAE AT SPY402 SENSOR SPY402 1
71 10054218 | Wil Jefl Rk 28 20 SENSOR MOUNTING PLATE 1




i

13.33)

25



B

PNEUMATIC COMPONENTS

{To% Paﬁio' 4 FR DESCRIPTION %{f
1 10052366 |k i Ia s 1 FILTER REGULATOR 1
2 10052367 |11 HAND SLIDE VALVE 1
3 10052371 |#2k PLUG APC10-02 1
4 10052376 | =@ b ik PLUG PE10-8 1
5 10008151 |<%& TUBE ®10X ®6.5
6 10052372 ¥k PLUG PP30® 10X ®6.5 1
7 10007620 |3 [E A1 R E 1R ATR PRESSURE SWITCH 1
8 10003883 |tk i24T SCREW 4
9 10009467 |WERE M5 NUT M5 4
10 10052373 | HRodiEk HALF UNION APC6-02 1
11 10053999 | i HL i W4 5 PORT SOLENOID VALVE GROUP 1
12 10002180 |W24%T M4 L=30 SCREW M4 1=30 4
13 10009471  |4BEE M4 NUT M4 4
14 10008150 |<%& TUBE ®6X D4
15 10041952 |k 8L PY06 Y-QUICK COUPLING 2
16 10054472 | TPU6-4-ABEL SCREW M4 L=10 2
17 10008119 |<%& TUBE ®4X ®2.5
18 10053405  |#23k PLUG PL4-01 2
19 10002884 |y 1 REDUCING VALVE 1
20 10052369 |1 [ [BINSF 04 PLUG NSF 04 1




14. K85 & 544

27



SEWING BED COMPONENTS

?0% Paﬁio. AR DESCRIPTION %ﬁ%
1 10055061 |4HBh &AL LEFT TABLE 1
2 10055063 | )& &AM TABLE LABLE 1
3 10055071 |J/EiE#iRl DUSTPROOF PLATE 1 2
4 10055072 |JE A2 DUSTPROOF PLATE 2 2
5 10055070 |45 % @R COVER PLATE 2
6 10055069  [1E IR IEFER CONNECTING PLATE 2
7 10055068 | HTHFEHR DUSTPROOF PLATE 2
8 10055064  [BYZE a5 HR COVER LABLE 1
9 10055065 | #2is s R 2H A COVER LABLE 1
10 10056183 |#5fi%E RUBBER PLUG 64
11 10009008  |M6 X 16424T SCREW M6 L=16 64
12 10012856 [6.5X 12X 134 g WASHER 6.5X 12X 1 78
13 10003032  |M6HZEE NUT M6 46
14 10055094 |& @& METAL HINGE 8
15 10055512 |k ARURET SCREW 8
16 10055059 | &k TABLE 1
17 10055067 X[ f& K28R X SENSOR MOUNTING PLATE 1
18 10055060 [/ & AR SMALL TABLE 1
19 10055066 | HLALEAR COVER LABLE 1
20 10055079  [4060f 454 LEFT ALUMINIUM PROFILE 2
21 10055078  [4060f454 RIGHT ALUMINIUM PROFILE 2
22 10055076 [APS-L4060 ELffif%E-2-/ LEFT ALUMINIUM PROFILE APS-L4060 2
23 10055077 [APS-L4060 HfiffiE-2-4 RIGHT ALUMINIUM PROFILE APS-L4060 2
24 10055062  |HiBhEtch RIGHT TABLE 1
25 10055075 | & hR sk MOUNTING PLATE 8
26 10001096 | Rk MAGNET 4
27 10055080  [#7 ZHR CONNECTING PLATE 2
28 10003162  [M5X 128247 SCREW M5 L=12 4
29 10054095  |[MR4T42 SHOULDER SCREW 2
30 10054068 | CONNECTING BOLCK 2




15 LG 5B 4:

29



MACHINE FRAME COMPONENTS

1 10055086 |5775408 441 ALUMINIUM PROFILE 1 4
2 10055087 57754574442 ALUMINIUM PROFILE 2 4
3 10055088  |577545 443 ALUMINIUM PROFILE 3 4
4 10037191 | fafFEEErF1 CONNECTION 1 8
5 10037190 | CONNECTION 4
6 10039176 | igi R B NUT 20
7 10040833 |4 2[R L8242 CE-JB8 X 20-8 [SCREW CE-JB8X20-8 16
8 10040831 | 135 k4 F 4 CE-L7070-40  |135° CONNECTION 8
9 10003131  |MSUZLE NUT M8 8
10 10055082 | SZ##K6 SUPPORT PLATE 2
11 10054069  [43kA JOINT A 2
12 20020208 | SCHEEFT1IBHAELM: SUPPORT ROD 1 4
13 10006283  |M8X 354Z4] SCREW M8 L=35 8
14 10055094 |4 JBA T HINGE 8
15 10054070 | #z3kB JOINT B 4
16 20020207 | THEATWEEA: SUPPORT ROD 2
17 10054090  |M10%ZHf NUT M10 (LEFT) 4
18 10054091  |M10%Z K} NUT M10 4
19 10003162  |M5 X 12084 SCREW M5 L=12 4
20 10055085 |3k SUPPORT BAR 1 2
21 10054089 | M8 1=80 SCREW M8 L=80 6
22 10002986 |8 SPRING WASHER 8 6
23 10002948 | 8% 8 WASHES 8 12
24 10054005  |#% 348 RUBBER PLATE A 12
25 10054074  |4EFEM20X 1. 5 SCREW M20X 1.5 8
26 10054004 |3/ #4A RUBBER PLATE B 16
27 10054852 |3l WASHER 3

10055382 [P fE WASHER 5
28 10054086 | /INE 4B EE NUT 24
29 10052876  |4Z#2 M6 L=20 SCREW M6 L=20 6
30 10003032 |61 EE NUT M6 6
31 10055379 [HLEE4A MACHINE FRAME 1
32 10055089 | Zc M #44R LEFT BAFFLE 1
33 10055091 |G #4H% BACK BAFFLE 1
34 10055090 | A {MI#4HR RIGHT BAFFLE 1
35 10041876  |#24T SCREW 20
36 10054358  |5723H-76 % CASTER 4
37 10044431  |M16H2Hf NUT M16 12
38 10037150  |424T SCREW 6
39 10037156 | s FOOTSTAND 6
40 10054609 [k E RUBBER SLEEVE 6




16. BHFR1

14!15’16

=

o

—

27,28

- . i

40

31



B AR PR

ACCESSORIES  COMPONENTS

rifl Pﬁfm_ 2K DESCRIPTION %lf
1 10009685 |75 T 3 HEXAGONAL ~WRENCH 3 1
2 10009687 [N NFIRTF 4 HEXAGONAL ~ WRENCH 4 1
3 10009689 [N AFIRTF 5 HEXAGONAL ~ WRENCH 5 1
4 10003369 [R4TF 8X 10 WRENCH  8X 10 1
5 10003368 [RIRF 911 WRENCH 9X11 1
6 10005356  [Ji57 OLI CAN 1
7 20009052 | AR% AR It fg S 0IL BOX 1
8 10004247 874104 TWEEZERS 1
9 10011143 [424] SM9/64” X 40 L=7 SCREW  SM9/64” X40 L=7 1
10 10000396 [k FELT 1
11 10000398  [FikiHitk THREAD  GUIDE 1
12 10003361 [ 5 2% INJECTOR 1
13 10007800 [ &3X &5 TUBE ¢3X &5 60
14 10010994 | Kigzz7) SCREW DRIVER LARGE 1
15 10010995 [rfi22 7] SCREW DRIVER MIDDLE 1
16 10013185 [/MiZ#z 7] SCREW DRIVER SMALL 1
17 60000115 |/ <% INPUT  TUBE 1
18 10039915 | ® 7THIEARET L NATL 7
19 10038528 |iZ#% 42 /N B SMALL NEEDLE PLATE 2
20 10053820 [HL&F DPX5 10%# NEEDLE DPX5 10# 10
21 10025484 [#R0» BOBBIN 2
JHF-01>
22 10025484  |#20» BOBBIN 2
<HT-02>
23 10055183 [ /N4l h i 2L 1 AUXTLTARY PRESSER FOOT 1
24 10050764  |£R 42351 THREAD ~ STAND 1
25 10051549  [57750 i 22 1
26 10041496 [#HL3k %30 1
27 10040794 [U#E 1
28 10047881 |hnasy 1
29 10011570 (424 SM11/64” X 40 L=7 SCREW  SM11/64” X40 1=7 (4)
30 10011680 [ 4.6Xx9.7X0.8 WASHER 4. 6X9.7X0.8 (2)
31 10011636 |44tk SAFETY PLATE (1)
32 10011677 |WR%T % HINGE  SCREW (1)
33 10011678 |5% SPRING (1)
34 10011684 |22 4AR 4241 SAFETY PLATE INSTALLING PLATE B (1)
35 10011632 |22 4 s SAFETY PLATE INSTALLING PLATE A (1)
36 10011633 [4447 SCREW  PIN (1)
37 10010370 [42EE SM11/64” X 40 NUT  SM11/64” X 40 (1)
38 10011682 [#2EE SM3/16” X 28 NUT SM3/16” X 28 (1)
39 20004358 | MR B 7 544 SAFETY PLATE ASM 1
40 10000400 | FfE4 FCCESSORY_FOX 1
-OL/NIERR  -02 K iEMk



	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	
	页 12




